
Mini angle grinder
Model

R7103

Serie

A

Bei Ersatzteilbestellungen bitte Artikelnummer und Bezeichnung angeben! - To order spare parts pls. indicate Part-No. and Description

Ref: 8956002050 / Rev: 01  - 11/2021 1/1

Pos. Artikelnr. Description Anz.
36 8951011428 SP22 Spanner (22mm) 1

37 8958000945 Wrench 1

A 8958001026 Safety lever 1

7 Spring pin 1

8 Trigger 1

B 8958001027 Throttle valve kit 1

3 Anvil collar 1

4 Pin valve rod 1

5 Spring 1

6 Screw 1

38 O-ring (P9) 1

C 8958001029 Bushing kit 1

30 Bushing 1

31 Lock nut 1

D 8958001030 Wheel guard kit 1

32 Wheel guard 1

33 Screw 1

TK 8958001028 Tune-up kit 1

1 Air strainer 1

3 Anvil collar 1

5 Spring 1

7 Spring pin 1

11 Spring pin 1

13 8958000912 Blade (Set of 5) 1

35 Screw 1

38 O-ring (P9) 1

Pos. Artikelnr. Description Anz.
2 Housing 1

9 Ball bearing (696ZZ) 1

10 Rear plate 1

12 Cylinder 1

14 Rotor 1

15 Washer 1

16 Front plate 1

17 Ball bearing (608ZZ) 1

18 Washer 1

19 Driving gear spindle 1

20 Lock nut 1

21 Angle housing 1

22 Oil drop 1

23 Ball bearing (695ZZ) 1

24 Lock nut 1

25 Bevel gear 1

26 Ball bearing (6900ZZ) 1

27 Anvil 1

28 Key 1

29 Cylinder set screw 1

34 Cover 1

8950900061 Warning Label

8956000414 Safety Instructions

Recommended Accessories

8955000117 RCA1000 Motor Oil 1L  
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Item# Tightening Torque(N.m) Dir Glue/Grease

14 16 Thread Fixative T43

27 16 Thread Fixative T43

35 0.25 N/A


